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Sampling Procedure where relevant

NIL Date: 21/02/2017

00159]NTH(ER)IRPPT124IOZI2017

One sample stated as "4 mm PE finished Polyester reinforced
APP Membrane",

Brand: ULTRAPLAST B
Product Lot No.: 3793
Mfg Dt.: 12.11.2016

As per customer's tests request.

22/02/2017

From: 15/06/2017 To:  07/07/2017

On the lines of ASTM D 36, ASTM D 5147, EN 12311, AWWA C
203

NA.
Checked By Approved By
%ﬁ 2 Al
Dr. Somit Neogi Debashis Bhattacharyya

Scientist-SB(Civil) Scientist-SD{Mechanical)
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Sl. No. Test Name Test Result Limit
1 Softening Point, 153 --
deg.C
2 Tear Strength . 586 -
Longitudinal
direction, N
Tear Strength , 514 --
Transverse
direction, N
Peel-off adhesion Satisfactory. --
Thickness, mm 4.1 -
Tested By Checked By Approved By
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6 Weight, kg/sq m 5.23 -
7 Water absorption, % 2.1 --
8 Dimensional Longitudinal direction: (+)0.2 --
Stability Transverse direction: (+)0.2
(longitudinal & Thickness: (+)0.2 mm
transverse), %
9 Joint Shear 818 --
Resistace,
Longitudinal
direction, N/50 mm
10 Joint Shear 727 -
Resistace,
Tranverse direction,
N/50 mm
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11 Water Satisfactory under 29 psi water --
Impermeability pressure. No leakage was observed.
Teomuft -
Mote
Gl b
Rermarks NA.
Checked By Approved By
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Dr. Somit Neogi Debashis Bhattacharyya
Scientist-SB(Civil)

Scientist-SD(Mechanical)



